FCC Part 15.407 Test Report

FCCID: 2AORN-S5

1.Emission Bandwidth Measurement

Test Mode Test Channel Ant EBW[MHZ] Limit[MHZz] Verdict
11A 5180 Antl 19.87 PASS
11A 5200 Antl 19.76 PASS
11A 5240 Antl 19.95 PASS
11A 5745 Antl 17.66 0.5 PASS
11A 5785 Antl 17.63 0.5 PASS
11A 5825 Antl 17.65 0.5 PASS

11IN20SISO 5180 Antl 19.78 PASS
11IN20SISO 5200 Antl 19.83 PASS
11IN20SISO 5240 Antl 19.83 PASS
11IN20SISO 5745 Antl 17.63 0.5 PASS
11IN20SISO 5785 Antl 17.65 0.5 PASS
11IN20SISO 5825 Antl 17.64 0.5 PASS




FCC Part 15.407 Test Report

FCCID: 2AORN-S5

Emission Bandwidth Measurement_11A 5180 Antl

Agilent Spectrum Analyzer - Occupied BW

] RL RF 508 AC SENSE:PULSE ALIGN ALUTO 05:31:10 PM Jan 03, 2018
lcenter Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
—~ Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 9.9 dB
10 dBidiv Ref 20.00 dBm
Log
0.0 CenterFreq
0.0 PRI P S RN 5.180000000 GHz
-10.0
-30.0
e T ]
oo M”*’M W
-50.0
-G0.0
-70.0
Center 5.18 GHz Span 40 MHz CF st
Res BW 200 kHz #VBW 620 kHz Sweep 1ms A000onO NI
Auto Man
Occupied Bandwidth Total Power 10.9 dBm
17.642 MHz Freqoffeet
Transmit Freq Error 48.309 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 19.87 MHz x dB -26.00 dB
MSG %STA'HJS

Emission Bandwidth Measurement_11A 5200 Antl

Agilent Spectrum Analyzer - Occupied BW

I RL RF S0Q  AC SENSEPULEE ALIGH AUTC 06:34:41 PM Jan 03, 2018
lcenter Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 11
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 9.9 dB
10 dBidiv Ref 20.00 dBm
Log
0o CenterFreq
000 5.200000000 GHz

-10.0 I{
-20.0

-30.0 /

MSG

| T vu\,.f‘-\,w
-40.0 p WW
-50.0
-60.0
-70.0
Center 5.2 GHz Span 40 MHz CF st
Res BW 200 kHz #VBW 620 kHz Sweep 1ms 4000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 10.2 dBm
17.634 MHz Freqoffeet
Transmit Freq Error 39.586 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 19.76 MHz x dB -26.00 dB

% STATUS




FCC Part 15.407 Test Report

FCCID: 2AORN-S5

Emission Bandwidth Measurement_11A 5240 Antl

Agilent Spectrum Analyzer - Occupied BW
I RL RF S0Q  AC

{ SENSE:PULEE ALIGN AUTO 0f:52:10 PM Jan 03, 2018
lcenter Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—~ Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low RAtten: 30 dB Radio Device: BTS
Ref Offset 9.9 dB
10 dBidiv Ref 20.00 dBm
Log
0.0 CenterFreq
000

TS T e AR ey
-10.0

5.240000000 GHz

-20.0 J’

-30.0 L ot "\ﬂww
-40.0
-50.0
-60.0
-70.0
Center 5.24 GHz Span 40 MHz CF st
Res BW 200 kHz #VBW 620 kHz Sweep 1ms 4000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 10.8 dBm
17.651 MHz FreqOffset
Transmit Freq Error 35.636 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 19.95 MHz x dB -26.00 dB
MSG %STA'I'US

Emission Bandwidth Measurement_11A 5745 Antl

Agilent Spectrum Analyzer - Occupied BW

RL RF S0 AC

|Center Freq 5.745000000 GHz

ALTGN AUTC 06:56,25 PM Jan 03, 2018

Radio Std: None

Center Freq: 5.745000000 GHz

Frequency

—— Trig:Free Run Avg|Hold: 11
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset9.73 dB
10 dBidiv Ref 20.00 dBm
Log
0o CenterFreq
0.00 5.745000000 GHz
-10.0 oL R -

-20.0 [

FILER) ....."rv-.n.—'vw"'

-30.0

Med |
e PP ICAT
-40.0 W w‘ﬂw
-50.0
-60.0
-70.0
Center 5.745 GHz Span 40 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms| 4000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 10.0 dBm
18.174 MHz Freqoffeet
Transmit Freq Error -85.204 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 17.66 MHz x dB -6.00 dB

MSG

% STATUS




FCC Part 15.407 Test Report

FCCID: 2AORN-S5

Emission Bandwidth Measurement_11A 5785 Antl

Agilent Spectrum Analyzer - Occupied BW

] RL RF 508 AC SENSE:PULSE ALIGN ALUTO 07:00:26 PM Jan03, 2018
lcenter Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
—~ Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset9.73 dB
10 dBidiv Ref 20.00 dBm
og
0.0 CenterFreq
0o 5785000000 GHz
100 rroptmanrbsnlub ooy, vy
-20.0
-30.0 WM"’JW“" ST CETT m\'lnﬂmjw oy “V‘F'MWW%
-40.0
-50.0
-50.0
-70.0
Center 5.785 GHz Span 40 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms A000onO NI
Auto Man
Occupied Bandwidth Total Power 9.7 dBm
17.912 MHz Freqoffset
Transmit Freq Error 6.973 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 17.63 MHz x dB -6.00 dB
MSG %STA'I'US

Emission Bandwidth Measurement_11A 5825 Antl

Agilent Spectrum Analyzer - Occupied BW

RL RF S0 AC

ALTGN AUTC 07:01:51 PM Jan 03, 2018

|Center Freq 5.825000000 GHz

#IFGain:Low

—— Trig:Free Run
‘ #Atten: 30 dB

Center Freq: 5.825000000 GHz
Avg|Hold: 11

Radio Std: None Frequency

Radio Device: BTS

Ref Offset 9.73 dB

10 dBidiv Ref 20.00 dBm

Log
10.0

0.00

Center Freq

-10.0

5.825000000 GHz|

-20.0

0.0 it

U
—tlEIEI’l['w“nh‘mu

it um"\;rv Wﬂa%

-50.0

-60.0

-70.0

Center 5.825 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 40 MHz

Sweep 3.867 ms| CF Step

4.000000 MHz,

Occupied Bandwidth
17.915 MHz

590 Hz
17.65 MHz

Transmit Freq Error
x dB Bandwidth

MSG

Total Power

OBW Power
x dB

Auto

Man

9.6 dBm

Freq Offset

99.00 % 0Hz

-6.00 dB

% STATUS




FCC Part 15.407 Test Report

FCCID: 2AORN-S5

Emission Bandwidth Measurement_11N20SISO 5180 Antl

Agilent Spectrum Analyzer - Occupied BW

] RL RF 508 AC SENSE:PULSE ALIGN ALUTO 07:09:44 PM Jan 03, 2018
lcenter Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
—~ Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 9.9 dB
10 dBidiv Ref 20.00 dBm
Log
0.0 CenterFreq
0o 5.180000000 GH
00 NWMNM‘“’\’W% F4
-20.0
-30.0 ‘f \'\-\,Wv
00 T AT R
U L P
-50.0
-G0.0
-70.0
Center 5.18 GHz Span 40 MHz CF st
Res BW 200 kHz #VBW 620 kHz Sweep 1ms A000onO NI
Auto Man
Occupied Bandwidth Total Power 10.8 dBm
17.613 MHz Freqoffeet
Transmit Freq Error 45.749 kKHz OBW Power 99.00 % 0Hz
x dB Bandwidth 19.78 MHz x dB -26.00 dB
MSG %STA'HJS

Emission Bandwidth Measurement_11N20SISO_ 5200 Antl

Agilent Spectrum Analyzer - Occupied BW

RL RF S0 AC

ALTGN AUTC 07:13:11 PM Jan 03, 2018

|Center Freq 5.200000000 GHz :
—— Trig:Free Run
‘ #IFGain:Low #Atten: 30 dB

Center Freq: 5.200000000 GHz

Radio Std: None Frequency

Avg|Hold: 11
Radio Device: BTS

Ref Offset 9.9 dB

10 dBidiv Ref 20.00 dBm

Log
10.0

0.00

Center Freq

-10.0

5.200000000 GHz|

-20.0 /

-30.0 /

MSG

e
-40.0 P M M-’V\'\mr\f\nﬂw
-50.0
-60.0
-70.0
Center 5.2 GHz Span 40 MHz CF st
Res BW 200 kHz #VBW 620 kHz Sweep 1ms 4000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 10.1 dBm
17.612 MHz Freqoffeet
Transmit Freq Error 38.922 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 19.83 MHz x dB -26.00 dB

% STATUS




FCC Part 15.407 Test Report FCCID: 2

AORN-S5

Emission Bandwidth Measurement_11N20SISO 5240 Antl

Agilent Spectrum Analyzer - Occupied BW
I RL RF S0Q  AC

() SENSE:PULSE ALIGN ALUTO 07:15:25 PM Jan03, 2018
lcenter Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—~ Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 9.9 dB
10 dBidiv Ref 20.00 dBm
Log
0.0 CenterFreq
0.00
" B TR e S S 5.240000000 GHz
-20.0 ",.(/ \
-30.0
b’ T .
40,0 ,‘w".-u\l‘"’" Mm M
-50.0
-50.0
-70.0
Center 5.24 GHz Span 40 MHz CF Step
Res BW 200 kHz #VBW 620 kHz Sweep 1ms 4000000 MH=
Auto Man
Occupied Bandwidth Total Power 10.7 dBm
17.619 MHz Freqoffeet
Transmit Freq Error 31.281 kHz OBW Power 99.00 % OHz
x dB Bandwidth 19.83 MHz x dB -26.00 dB

MSG

% STATUS

Emission Bandwidth Measurement_11N20SISO_ 5745 Antl

Agilent Spectrum Analyzer - Occupied BW

RL RF S0 AC

nter Freq 5.745000000 GHz

ALTGN AUTC 07:18:46 PM Jan 03, 2018

Radio Std: None

||Ce Center Freq: 5.745000000 GHz

Frequency

—— Trig:Free Run Avg|Hold: 11
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 9.73 dB
10 dBidiv Ref 20.00 dBm
Log
100 CenterFreq
0.00 5.745000000 GHz
-10.0 ety 5 oy .
200 '“]
-30.0 T vy Py L LM‘“r«f LD
-40.0
-50.0
-60.0
-70.0
Center 5.745 GHz Span 40 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms A000onO NI
Auto Man
Occupied Bandwidth Total Power 9.3 dBm
17.885 MHz Freqoffset
Transmit Freq Error -15.799 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 17.63 MHz x dB -6.00 dB

MSG

% STATUS




FCC Part 15.407 Test Report FCCID: 2A0ORN-S5

Emission Bandwidth Measurement_11N20SISO 5785 Antl

Agilent Spectrum Analyzer - Occupied BW

] RL RF 508 AC SENSE:PULSE ALIGN ALUTO 07:25.00PM Jan03, 2012 |
lcenter Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
—~ Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset9.73 dB
10 dBidiv Ref 20.00 dBm
og
0.0 CenterFreq
0o 5785000000 GHz
100 ot Hab, Falin uTEVLEEN v
-20.0
300 n by hnf’f \"u. o
LI ey o Y P R T
-40.0 |
-50.0
-50.0
-70.0
Center 5.785 GHz Span 40 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms A000onO NI
Auto Man
Occupied Bandwidth Total Power 9.2 dBm
17.832 MHz Freqoffset
Transmit Freq Error -5.891 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 17.65 MHz x dB -6.00 dB
MSG %STATUS

Emission Bandwidth Measurement_11N20SISO_ 5825 Antl

Agilent Spectrum Analyzer - Occupied BW

RL RF S0 AC

( : ALIGH AUTC 07.26:33 PM Jan03, 2018
lcenter Freq 5.825000000 GHz Center Freq: 5.525000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 11
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 9.73 dB
10 dBidiv Ref 20.00 dBm
Log
0o CenterFreq
000 5.825000000 GHz
-10.0 e iy 0 [V | nfemsng A
-20.0 J \\“
-30.0 ! i
400 T v i Pt o,
-50.0
-60.0
-70.0
Center 5.825 GHz Span 40 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms 4000000 MH=
Auto Man
Occupied Bandwidth Total Power 10.2 dBm
17.694 MHz Freqoffset
Transmit Freq Error -6.916 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 17.64 MHz x dB -6.00 dB
MSG %STA'I'US




FCC Part 15.407 Test Report FCCID: 2AORN-S5

2.0ccupied Bandwidth Measurement
Not Applicable.

3.Maximum Conduct Output Power

Test Test Ant Level 10log(1/x) Factor Power Limit Verdict
Mode Channel [dBm] [dB] [dBm] [dBm]
11A 5180 Antl 7.79 0.00 7.79 23.98 PASS
11A 5200 Antl 7.93 0.00 7.93 23.98 PASS
11A 5240 Antl 7.55 0.00 7.55 23.98 PASS
11A 5745 Antl 6.59 0.00 6.59 30.00 PASS
11A 5785 Antl 6.40 0.00 6.40 30.00 PASS
11A 5825 Antl 6.55 0.00 6.55 30.00 PASS
11N20SISO 5180 Antl 7.65 0.00 7.65 23.98 PASS
11IN20SISO 5200 Antl 7.92 0.00 7.92 23.98 PASS
11N20SISO 5240 Antl 7.53 0.00 7.53 23.98 PASS
11N20SISO 5745 Antl 6.06 0.00 6.06 30.00 PASS
11N20SISO 5785 Antl 6.93 0.00 6.93 30.00 PASS
11N20SISO 5825 Antl 6.36 0.00 6.36 30.00 PASS




FCC Part 15.407 Test Report

FCCID: 2AORN-S5

4.Maximum Power Spectral Density

Test Test Ant Level 10log(1/x) Factor PSD Limit Verdict
Mode Channel [dBm/1MHZ] [dB] [dBm/1MHZ] [dBm/1MHZ]
11A 5180 Antl 4.44 0.00 4.44 11.00 PASS
11A 5200 Antl 4.40 0.00 4.40 11.00 PASS
11A 5240 Antl 5.20 0.00 5.20 11.00 PASS
11N20SISO 5180 Antl 3.04 0.00 3.04 11.00 PASS
11N20SISO 5200 Antl 3.54 0.00 3.54 11.00 PASS
11N20SISO 5240 Antl 4.08 0.00 4.08 11.00 PASS
Test Test Level 10log(1/x) | 10log(500kHz/RBW PSD Limit Verdic
Channe | Ant |[dBm/300kHz | Factor[dB ) [dBm/500kHz [ [dBm/500kHz
Mode t
I ] ] Factor [dB] ] ]
11A 5745 Alnt -0.87 0.00 2.22 1.35 17.00 PASS
Ant
11A 5785 1 -1.94 0.00 2.22 0.28 17.00 PASS
Ant
11A 5825 1 -1.30 0.00 2.22 0.92 17.00 PASS
11'\%03'5 5745 Alnt 1.75 0.00 2.22 0.46 17.00 |PASS
11'\%08'8 5785 Alnt -1.86 0.00 2.22 0.36 17.00 PASS
11'\%03'5 se25 || 258 0.00 2.22 0.36 17.00 | PASS




FCC Part 15.407 Test Report FCCID: 2A0ORN-S5

Maximum Power Spectral Density TNVN_11A 5180 Antl

Agilent Spectrum Analyzer - Swept SA
g RL RF S0Q  AC SENSEPLLEE ALIGHAUTO  |08132:27 PM Jan (3, 2018 F
[Center Freq 5.180000000 GHz | . Avg Type: RMS TRACE[1 2345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TVPE TA o

IFGainLow  #Atten:30 dB bET

Mkr1 5.178 95 GHz Auto Tune

Ref Offset 9.9 dB
10dBidiv  Ref 20.00 dBm 4.435 dBm
JLog

Center Freq
100 WM 5.180000000 GHz
000 WW“N MW“W —
f N StartFreq
\\, 5.165000000 GHz

-10.0 /A |\
200 M M Stop Freq
T 5.195000000 GHz

400 CF Step
3.000000 MHz
Auto Man
500
00 Freq Offset
0Hz
700
Center 5.18000 GHz Span 30.00 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
MSG ﬂbSTATUS

Maximum Power Spectral Density TNVN_11A 5200_Antl

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSEPULSE ALIGMN AUTO 065114 PM Jan 03, 2018

[Center Freq 5.200000000 GHz | Avg Type: RMS TRECE[12345 6 Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 TPE |l ettt
IFGain:Low #Atten: 30 dB DET|& & A A A A
Ref Offset 9.9 dB Mkr1 5.199 16 GHz Auto Tune
10dBidiv  Ref 20.00 dBm 4.402 dBm
JLog
Center Freq
100 Hm,\zmmm 5.200000000 GHz
0.0 f,.,,,.q_w--r'r'""”"“"'" MW\K [
L\ StartFreq
"‘j 5.185000000 GHz,

-10.0 [H \
-200

% StopFreq
mh’l‘ 5.215000000 GHz
00 MY
400 CF Step
3.000000 MHz
Auto Man
500
00 Freq Offset
0Hz
-70.0
Center 5.20000 GHz Span 30.00 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
MSG g sTatus




FCC Part 15.407 Test Report FCCID: 2A0ORN-S5

Maximum Power Spectral Density TNVN_11A 5240 Antl

Agilent Spectrum Analyzer - Swept SA
] RL RF S0&  AC SEMEEPULSE ALIGHN AUTO 06:53:26 PM Jan03, 2018

|Center Freq 5.240000000 GHz | Avg Type: RMS mecE[[oa45p| Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TPE M ikt
IFGain:Low #Atten: 30 dB DET|4 A A LA A
Ref Offset 9.9 dB Mkr1 5.238 86 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 5.195 dBm
JLog
Center Freq
e ,,M-’LM 5.240000000 GHz
0 f RIS W""“"‘“‘*W . ]
StartFreq
Jl’JJ H\ 5.225000000 GHz

-10.0 f \
200 %\M‘MW StopFreq
5255000000 GHz

300
400 CF Step
3.000000 MHz
Auto Man
500
00 Freq Offset
0Hz
700
Center 5.24000 GHz Span 30.00 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
MSG ﬂbSTATUS

Maximum Power Spectral Density TNVN_11A 5745 Antl

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSEPULSE ALIGMN AUTO 065706 PM Jan 03, 2018

[Center Freq 5.745000000 GHz | Avg Type: RMS TRECE[1 2345 & Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 TYPE | ekttt
IFGain:Low #Atten: 30 dB DET|& & A A A A
Ref Offset 9.73 dB Mkr1 5.745 72 GHz Auto Tune
10dBidiv  Ref 20.00 dBm -0.867 dBm
JLog
Center Freq
v 5.745000000 GHz

0.00 ’1 I
WWWW WWW StartFreq

5.730000000 GHz|

-10.0

-200 H"

W Stop Freq
WW MFMW 5.760000000 GHz
-30.0
oo CF Step
3.000000 MHz
Auto Man
500
00 Freq Offset
0Hz
-70.0
Center 5.74500 GHz Span 30.00 MHz
Res BW 300 kHz #VBW 910 kHZ* Sweep 1.000 ms (1001 pts)
MSG g sTatus




FCC Part 15.407 Test Report FCCID: 2A0ORN-S5

Maximum Power Spectral Density TNVN_11A 5785 Antl

Agilent Spectrum Analyzer - Swept SA

] RL RF S0g AL SEMSEPULSE ALIGH AUTO 07:01:07 PM Jan03, 2018 F
[Center Freq 5.785000000 GHz | Avg Type: RMS TReCE[2345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TPE M ikt
IFGain:Low #Atten: 30 dB DET|A A AAA A
Ref Offset 9.73 dB Mkr1 5.784 19 GHz Auto Tune
10dBidiv  Ref 20.00 dBm -1.936 dBm
JLog
Center Freq
100 5785000000 GHz

0.00 ‘1 ]
by StartFreq
00 /‘MNWMMM MMM 5770000000 GHz

a0 Stop Freq
M 5.800000000 GHz,
-30.0

400 CF Step
3.000000 MHz
Auto Man
500
00 Freq Offset
0 Hz
700
Center 5.78500 GHz Span 30.00 MHz
Res BW 300 kHz #VBW 910 kHz* Sweep 1.000 ms (1001 pts)
MSG ﬂkSTATUS

Maximum Power Spectral Density TNVN_11A 5825 Antl

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSEPULSE ALIGMN AUTO 07,02,33 PM Jan 03, 2018

|[Center Freq 5.825000000 GHz | Avg Type: RMS WacE[123456(  reduency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 1010 THPE M Wikffihk
IFGain:Low #Atten: 30 dB DET|& & A A A A
Ref Offset 9.73 dB Mkr1 5.824 19 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -1.301 dBm
JLog
Center Freq
10.0 5.825000000 GHz
1 I ——
ot WWMW StartFreq
400 M L 5.810000000 GHz

A0 M ' Stop Freq
5.840000000 GHz
-30.0

400 CF Step
3.000000 MHz,
Auto Man
00
00 Freq Offset
0Hz
70.0
Center 5.82500 GHz Span 30.00 MHz
Res BW 300 kHz #VBW 910 kHZ* Sweep 1.000 ms (1001 pts)
MSG g sTatus




FCC Part 15.407 Test Report FCCID: 2A0ORN-S5

Maximum Power Spectral Density TNVN_11N20SISO_5180_Antl

Agilent Spectrum Analyzer - Swept SA
U RL RF S0 AC SEMSE:PULEE ALIGN AUTO 07:11:01 PM Jan03, 2018
ICenter Freq 5.180000000 GHz | Avg Type: RMS TRACEI1 2345 6
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TVPE TA o

IFGain:Low #atten: 30 dB PET

Frequency

Mkr1 5.181 38 GHz Auto Tune

Ref Offset 9.9 ¢B

10 dBidiv  Ref 20.00 dBm 3.036 dBm
JLog

Center Freq

1o 1 5.180000000 GHz

0.0 - rirrer v —

r/w“ ‘\\ StartFreq

/] H 5.165000000 GHz

-10.0 / \1
200
StopFreq
5.195000000 GHz
300

400 CF Step
3.000000 MHz
Auto Man
500
00 Freq Offset
0Hz
700
Center 5.18000 GHz Span 30.00 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
MSG ﬂbSTATUS

Maximum Power Spectral Density TNVN_11N20SISO_5200_Antl

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSEPULSE ALIGMN AUTO 07,1428 PM Jan 03, 2018

|[Center Freq 5.200000000 GHz | Avg Type: RMS W [123456(  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 1010 THPE M Wikffihk
IFGain:Low #Atten: 30 dB DET|& & A A A A
Ref Offset 9.9 dB Mkr1 5.199 04 GHZ Auto Tune
10dBidiv  Ref 20.00 dBm 3.535 dBm
JLog
Center Freq
100 .1 5.200000000 GHz
000 — Y Lot i et I
/ﬂ —N’H StartFreq
100 / \ 5.185000000 GHz

o \

StopFreq
|/J ki 5.215000000 GHz
300 W W"’W‘M
400 CF Step
3.000000 MHz
Auto Man
500
00 Freq Offset
0 Hz
-70.0
Center 5.20000 GHz Span 30.00 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
MSG g sTatus




FCC Part 15.407 Test Report FCCID: 2A0ORN-S5

Maximum Power Spectral Density TNVN_11N20SISO_5240_ Antl

Agilent Spectrum Analyzer - Swept SA
U RL RF S0 AC SEMSE:PULEE ALIGN AUTO 07:16:42 PM Jan 03, 2018
ICenter Freq 5.240000000 GHz | Avg Type: RMS TRACEI1 2345 6
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TVPE TA o

IFGain:Low #atten: 30 dB PET

Frequency

Mkr1 5.238 86 GHz Auto Tune

Ref Dffset 9.9 dB
10dBidiv  Ref 20.00 dBm 4.081 dBm
JLog
Center Freq
100 .1 5.240000000 GHz
000 T e il e W —
f/ \‘1\ StartFreq
400 J{ \ 5225000000 GHz|
a0 ' Stop Freq
W 5255000000 GHz|
300
400 CF Step
3.000000 MHz
Auto Man
500
00 Freq Offset
0Hz
700
Center 5.24000 GHz Span 30.00 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
M3G ﬂbSTATUS

Maximum Power Spectral Density TNVN_11N20SISO_5745_ Antl

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSEPULSE ALIGMN AUTO 07,19:28 PM Jan 03, 2018

[Center Freq 5.745000000 GHz | Avg Type: RMS TRECE[1 2345 6 Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 TYPE | ekttt
IFGain:Low #Atten: 30 dB DET|& & A A A A
Ref Offset 9.73 dB Mkr1 5.744 22 GHz Auto Tune
10dBidiv  Ref 20.00 dBm -1.754 dBm
JLog
Center Freq
v 5.745000000 GHz

0.00 ’1 | —
! WWM"\. WWWM s, StartFreq

00 5.730000000 GHz|

200 I(

) Stop Freq
5.760000000 GHz
-30.0
400 CF Step
3.000000 MHz
Auto Man
500
00 Freq Offset
0Hz
-70.0
Center 5.74500 GHz Span 30.00 MHz
Res BW 300 kHz #VBW 910 kHz* Sweep 1.000 ms (1001 pts)
MSG g sTatus
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Maximum Power Spectral Density TNVN_11N20SISO_5785_ Antl

Agilent Spectrum Analyzer - Swept SA
U RL RF S0 AC SEMSE:PULEE ALIGN AUTO 07:25:50 PM Jan 03, 2018
ICenter Freq 5.785000000 GHz | Avg Type: RMS TRACEI1 2345 6
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TVPE TA o

IFGain:Low #atten: 30 dB PET

Frequency

Mkr1 5.785 847 2 GHz Auto Tune
Ref Offset9.73 dB
|1|_%§B’d“’ R:f 23.9&10 dBm -1.863 dBm

Center Freq
100 5.785000000 GHz

’ —
MW%M, L s, StartFreq

-10.0 / \ 5.767350000 GHz,
-20.0

[‘wa W Stop Freq
0 Wﬂhl ‘{W MM“‘M- ‘h&% 5802650000 GHz

I
400 CF Step
3.530000 MHz
Auto Man
500
00 Freq Offset
0 Hz
700
Center 5.78500 GHz Span 35.30 MHz
Res BW 300 kHz #VBW 910 kHz* Sweep 1.000 ms (1001 pts)
MSG ﬂkSTATUS

Maximum Power Spectral Density TNVN_11N20SISO_5825 Antl

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSEPULSE ALIGMN AUTO 07,2714 PM Jan 03, 2018

|[Center Freq 5.825000000 GHz | Avg Type: RMS WA [T23456(  reduency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 1010 THPE M Wikffihk
IFGain:Low #Atten: 30 dB DET|& & A A A A
Ref Offset 9.73 dB Mkr1 5.825 81 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm -2.582 dBm
JLog
Center Freq
100 5.825000000 GHz
0.00 1 |
Aol StartFreq
00 g mm\'l'W""““l“"f""n*“ﬁ.ll 5810000000 GHz
=200 \
m/"ﬁ \\ Stop Freq
5.840000000 GHz
300 Wﬂﬁ,‘dﬂwﬁ% ql.ﬂ,ﬂm A
40.0 CF Step
3.000000 MHz
Auto Man
500
500 Freq Offset
0 Hz
-70.0
Center 5.82500 GHz Span 30.00 MHz
Res BW 300 kHz #VBW 910 kHz* Sweep 1.000 ms (1001 pts)
MSG g sTatus
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5.Band Edge Measurements

'\;gjg ChTaenSrt1e| Ant Max.Level[dBm] Limit[dBm] |Verdict
11A 5180  |Antl -49.22 27 | PAss
11A 5240  |Antl 49.264 27 | PASS
11N20SISO 5180  |Antl -49.637 27 | PAss
11N20SISO 5240  |AntL 49,53 27 | PAss
J;’Zte ChTae:r:a Ant Max'tg\:a?é[\?vBm] Limit[dBm] Max}teg;rlz[gmlz(f?ﬁ Limit[dBm]| Verdict
5715MH2)

11A 5745 | Antl 33.523 27 44121 17 | PAss
11A 5825 | Antl -47.267 17 41763 27 | PAss
11N20SISO | 5745 |Antl -33.563 27 -43.282 17 | PAsS
11N20SISO | 5825 |Antl 49.873 17 45.126 27 | PAss
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Band Edge Measurements_ TNVN_11A 5180 Antl

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSERULEE ALIGMN AUTO (063252 PM Jan 03, 2018

[Center Freq 5.150000000 GHz | Avg Type: Log-Pur TRACE[12345 6 Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 1010 TPE | M bekffohk
IFGain:Low #Atten: 30 dB veT|P FRPEP
Ref Offsct 9.9 B Mkr2 5.147 0 GHZ Auto Tune
10 dBidiv Ref 20.00 dBm -49.220 dBm
1o Center Freq
0.00 5.150000000 GHz,
00
00 [ l
/ o7 00 deim StartFreq
00
5.100000000 GHz,
400 ’2 1 JJ.‘"“MJ %‘ﬁl
-50.0 PR Y T P e Y v P T T M
00 Stop Freq
' 5.200000000 GHz
700
Center 5.15000 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) 10.000000 MHz,
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTIOM VALUE m Man
III-II__—
| | B514470GHz[ 492%0dBm| | | ]
- -_—_ Freq Offset
0Hz

SENSE:PULSE ALIGH AUTO 08:53:50 PM Jan03, 2018 F
[center Freq 5. 350000000 GHz | Avg Type: Log-Pwr TRACE[T2345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 THPE|M bl
IFGainLow  #Atten: 30 dB veTfF FPPF R
Auto Tune
Ref Offset 9.9 dB Mkr2 5.392 5 GHz
10 dBidiv Ref 20.00 dBm -49.264 dBm
og
00 Center Freq
0.00 5.350000000 GHz
-10.0
=200
-27.00 dBin StartFreq
0o 5,300000000 GHz
-400 1 .2 —
-50.0 o AN PR o e T ol A A el o L P A T o)
w00 StopFreq
5.400000000 GHz
-70.0
Center 5.35000 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) 10.000000 MHz
MKFR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION VALUE m Man
]
]
3 ] Freq Offset
4 ]
5 I ok
6 ]
7 ]
8 ]
g ]
10 ]
11 [ [ 1 |
4 >
MSG g status
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Band Edge Measurements_ TNVN_11A 5745 Antl

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC

SEMSERULEE

ALIGMN AUTO

065717 PM Jan 03, 2018

ICenter Freq 5.725000000 GHz | Avg Type: Log-Pwr Wac[T23456(  Freduency
PNO: Fast ~—»— Trig:Free Run Avg[Hold: 1010 TPE M ikttt
PASS ‘ IFGainlow  #Atten: 30 dB vET|F PPPF R
Ref Offset 9.73 dB Mkr3 5.711 8 GHz AutoTune
10 dBidiv Ref 20.00 dBm 44.121 dBm
" | Trace 1 Pass
0o Center Freq
0.00 5.725000000 GHz,
00 P
200 [ \
\d i | StartFreq
300 rﬁm L, 4,
3 M)]W W'MML 5.675000000 GHz,
400 y -
mmeqMW
A e TP st vl
00 StopFreq
5775000000 GHz
700
Center 5.72500 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) 10.000000 MHz
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTIOM VALUE m Man
III-II__—
pd N | | f| 5724 7GHz[ 33523¢Bm| | [ ]
I N[ [f]  57118GHz| 44121dBm| | [ | Freq Offset
- 7 ] 0 Hz

SEMNSERULSE

ALIGN AUTO

07.02:44 PM Jan03, 2018

Icenter Freq 5 850000000 GHz | Avg Type: Log-Pwr Wice[[ 25456  Frequency
PNO: Fast —»— Trig:Free Run Avg[Hold: 1010 TPE|M it
PASS ‘ IFGain:Low #Atten: 30 dB CeTPFPFPP
ot Offeet 973 dB MKr3 5.863 4 GHZ Auto Tune
10 dBidiv__Ref 20,00 dBm -47.267 dBm
og
T 1P
face _1ass Center Freq
5.850000000 GHz
JAMMV proc, \
A N StartFreq
i e 7 5.800000000 GHz
I‘-{M wﬁ‘m ,3
M‘Ml\, al
Rt o B T R TS (FTE STTPR RV PR P
StopFreq
5.900000000 GHz
Center 5.85000 GHz Span 100.0 MHZ CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) 10.000000 MHz
MER MODE| TRC SCL FUMCTION FUMNCTION WIDTH FUMCTION WVALUE m Man
III-II
)l N[ [f]  58503GHz[  -41.763 dBm|
| N | [f]  58634GHz|  -47.267 dBm| Freq Offset
4 - ] 0 Hz
5
8
7
g
9
10
1" |
L4
MSG g status
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Band Edge Measurements_ TNVN_11N20SISO_ 5180 Antl

Agilent Spectrum Analyzer - Swept SA

] RL

RF S0Q  AC SEMSERULEE ALIGMN AUTO 071125 PM Jan03, 2018

I[Center Freq 5.150000000 GHz | Avg Type: Log-Pwr WaCE[l2za5g| Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 THPE|M ottty
IFGainsLow  #Atten: 30 dB vET|F PPPF R
o Ofest95 dB Mkr2 5.121 4 GHZ Auto Tune
10 gBldiv Ref 20.00 dBm -49.637 dBm
oo Center Freq
0.00 5.150000000 GHz,
-10.0 PO |
-20.0 r \
lf [ oroneen StartFreq
-30.0
5.100000000 GHz,
-40.0 ) v.mn'-ﬂj w«,
. 1 [ "
-500 T T AT T M| T e DT PR ATy T WM
00 StopFreq
5.200000000 GHz,
0.0
Center 5.15000 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 9.600 ms (1001 pts) 10.000000 MHz,
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTIOM VALUE m Man
III-II___
| | 51214GH2| 49637dBm[ [ [ ]
-_—_ Freq Offset
0 Hz

SENSE:PULSE ALIGH AUTO 07:17:.06 PM Jan03, 2018 F
[center Freq 5. 350000000 GHz | Avg Type: Log-Pwr TRACE[T2345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 THPE|M bl
IFGainLow  #Atten: 30 dB veTfF FPPF R
Auto Tune
Ref Offset 9.9 dB MKkr2 5.396 4 GHz
10 cBidiv__Ref 20.00 dBm -49.530 dBm
og
00 Center Freq
0.00 5.350000000 GHz
-10.0
=200
-27.00 dBin StartFreq
0o 5,300000000 GHz
-40.0 || ——
1 ’2 —
N T e W o A A o EHE T A P b T R i, LT dal ]
w00 StopFreq
5.400000000 GHz
-70.0
Center 5.35000 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) 10.000000 MHz
MKFR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION VALUE m Man
]
]
3 ] Freq Offset
4 ]
5 I ok
6 ]
7 ]
8 ]
g ]
10 ]
11 .t [ [ |
4 >
MSG g status
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Band Edge Measurements_ TNVN_11N20SISO_5745 Antl

Agilent Spectrum Analyzer - Swept SA

0 RL RF 08 AC SENSE:PULSE ALIGH AUTO 07:19:38 PM Jan 03, 2018
I[Center Freq 5.725000000 GHz | Avg Type: Log-Pwr WaCE[l2za5g|  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 THPE|M ottty
PASS ‘ IFGainlow  #Atten:30 dB vET|F PPPF R
Auto Tune
MKkr3 5.714 9 GHz
Ref Offset 8.73 dB
10 dBidiv  Ref 20.00 dBm -43.282 dBm
NS
race 1 Pass
oo Center Freq
0.00 5.725000000 GHz,
0.0 4 e
-20.0 r ‘\
i StartFreq
-30.0 . oyt
3 Wr 5.675000000 GHz,
400 Wmm Mum
500 Loaf b
TR P T
00 StopFreq
' 5775000000 GHz
0.0
Center 9.72500 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 9.600 ms (1001 pts) 10.000000 MHz,
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTIOM VALUE m Man
1 NN 5 7250 GHz 33, 556 Bm [ 0 0000
)l N[ [ 57244 GHz 33663dBm| [ T ]
N[ [f]  57149GHz| 43282dBm| [ [ | Freq Offset
I R 0 Hz

SENSE:PULSE ALIGH ALTO 07.27:24 PM Jan03, 2018 F
Icenter Freq 5 850000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg[Hold: 1010 TPE|M it
PASS ‘ IFGain:Low #Atten: 30 dB CeTPFPFPP
ot Offeet 973 dB Mkr3 5.860 2 GHZ Auto Tune
10 dBidiy _Ref 20,00 dBm -49.873 dBm
og
Trace 1 Pass
o8 Center Freq
0.00 5.850000000 GHz
-10.0 iy
¥ !
/ | StartFreq
5.800000000 GHz
I Y, ]
" ety
.| r g M\' 'M 'nﬂ'k HM ‘]’\,‘V'\J "‘-\N‘-‘rl-bﬂ‘ WP“‘-IJU“I ]
StopFreq
5.900000000 GHz
Center 5.85000 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) 10.000000 MHz
MER MODE| TRC SCL FUMCTION FUNCTION WIDTH FUMCTION WVALUE m Man
lIl-ﬂ
)l N[ [f]  58501GHz[  -45.126 dBm|
N | [f] ~ 58602GHz|  49.373dBm| Freq Offset
4 - ] 0 Hz
5
8
7
g
9
10
1" |
L4
MSG g status
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6.Frequency Stability

Voltage vs. Frequency Stability

Test Test Deviation Deviation Limit .
Mode Channel Ant [ Temp.| Volt. [MHz] [opm] [opm] Verdict
Temperature vs. Frequency Stability
Test Test Deviation Deviation Limit .
Mode Channel Ant | Volt. | Temp. [MHz] [opm] [opm] Verdict

7.Duty Cycle (x)

Test Mode Test Channel Ant Duty Cycle[%)] 10log(1/x) Factor[dB]
11A 5180 Antl 100 0.00
11A 5200 Antl 100 0.00
11A 5240 Antl 100 0.00
11A 5745 Antl 100 0.00
11A 5785 Antl 100 0.00
11A 5825 Antl 100 0.00

11N20SISO 5180 Antl 100 0.00

11N20SISO 5200 Antl 100 0.00

11N20SISO 5240 Antl 100 0.00

11N20SISO 5745 Antl 100 0.00

11N20SISO 5785 Antl 100 0.00

11N20SISO 5825 Antl 100 0.00
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Duty Cycle_11A 5180 Antl

Agilent Spectrum Analyzer - Swept SA
il RL RF S0 AC SEMSE:PLULEE ALIGN ALTD 06:30:44 PM Jan 03, 2018

|Center Freq 5.180000000 GHz | Avg Type: RMS macE[l23a55| Freauency
PNO: Fast —»— Ttig:Free Run TYPE |\t
IFGain:Low #Atten: 30 dB DETJAAAAAA
Auto Tune
10 dBidiv Ref 20.00 dBm
Log
100 CenterFreq
R T P D | 120700000 612
400 —
20 StartFreq
A0 5.180000000 GHz
400
0D
00 Stop Freq
5.180000000 GHz
700
Center 5.180000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL X b FUNCTION FUMCTIOM WIDTH FUMCTIOM VALUE m Man
2
3 Freq Offset
4
5 0Hz
6
T
8
9
10
& [ 0 I I | =
4 ¥
MSG [% STATUS

Duty Cycle_11A_5200_Ant1

Agilent Spectrum Analyzer - Swept SA
il RL RF S0Q  AC SEMSEPULEE ALIGN AUTO 06:34:15 PM Jan 03, 2018

|Center Freq 5.200000000 GHz Avg Type: RMS TacE[l23ase|  Freauency
PNO: Fast —»— Trig:Free Run THPE okt
IFGainiLow  WAtten:30 dB DET|A AAAA A
Auto Tune
10 dBidiv. Ref 20.00 dBm
Log
o4 CenterFreq
5.200000000 GHz
0 StartFreq
00 5.200000000 GHz
-40.0
500
00 Stop Freq
5.200000000 GHz
-70.0
Center 5.200000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL bd b FUNCTION FUMCTIOM WIDTH FUMCTIOM WALUE m Man
2
3 Freq Offset
- 0 Hz
6
7
8
9
10
@ [ [ [ [ |4
4 ¥

M3G [@ STATUS
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Duty Cycle_11A 5240 Antl

Agilent Spectrum Analyzer - Swept SA

il RL RF S0 AC SEMSE:PLULEE ALIGN ALTD 06:51:44 PM Jan 03, 2018 F
ICenter Freq 5.240000000 GHz Avg Type: RMS TACE[123456 requency
PNO: Fast —»— Ttig:Free Run TYPE it
IFGain:Low #Atten: 30 dB DETJAAAAAA
Auto Tune
10 dBidiv  Ref 20.00 dBm
Log
108 CenterFreq
5.240000000 GHz
200
StartFreq
-0 5.240000000 GHz
-400
E00
00 Stop Freq
5.240000000 GHz
700
Center 5.240000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL X b FUNCTION FUMCTIOM WIDTH FUMCTIOM VALUE m Man
Freq Offset
0Hz

[@ STATUS

Duty Cycle_11A_5745_Antl

i RL RF 08 AC SEMNSE:PLULSE ALIGN ALTO 06:55:11 PM Jan 03, 2018
|Center Freq 5.745000000 GHz | Avg Type: RMS maclrosase| Freauency
PNO: Fast —»— Trig:Free Run THPE okt
IFGain:Low #atten: 30 dB DET|A AAAA A
Auto Tune
10 dBidiv. Ref 20.00 dBm
Log
0.0 CenterFreq
0.00 5.745000000 GHz
-10.0
=200
StartFreq
08 5745000000 GHz
-40.0
500
0o Stop Freq
5.745000000 GHz
-70.0
Center 5.745000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL ® hd FUMCTION FUMCTIOM WIDTH FUMCTION WALUE - m Man
2
3 Freq Offset
4
5 0Hz
6
7
8
9
10
1
<
MSG [y status
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Duty Cycle_11A 5785 Antl

Agilent Spectrum Analyzer - Swept SA

il RL RF S0 AC SEMSE:PLULEE ALIGN ALTD 07:00:14 PM Jan 03, 2018 Frequenc
ICenter Freq 5.785000000 GHz , Avg Type: RMS TACE[123456 guency
PNO: Fast —»— Ttig:Free Run TYPE it
IFGain:Low #atten: 30 dB DET]A A AAA A
Auto Tune
10 dBidiv Ref 20.00 dBm
Log
108 CenterFreq
0.00 5.785000000 GHz
-100 I | i I b —
200
StartFreq
A0 5785000000 GHz
-400
00
00 Stop Freq
5.785000000 GHz
700
Center 5.785000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL X b FUNCTION FUMCTIOM WIDTH FUMCTIOM VALUE m Man
2
3 Freq Offset
4
5 0 Hz
6
7
8
9
MSG [@ STATUS
Duty Cycle_11A 5825 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF S0Q  AC SEMSE:PLULSE ALIGN ALTO 07:01:39 PM Jan 03, 2018 F
|Center Freq 5.825000000 GHz | Avg Type: RMS TRACE[T23456 requency
PNO: Fast —»— Trig:Free Run THPE okt
IFGainiLow  WAtten:30 dB DET|A AAAA A
Auto Tune
10 dBidiv_ Ref 20.00 dBm
Log
o4 CenterFreq
0.00 65.825000000 GHz
-100 I ]
200
StartFreq
00 5.825000000 GHz
-400
00
00 Stop Freq
65.825000000 GHz
700
Center 5.825000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL ® hd FUMCTION FUMCTIOM WIDTH FUMCTION WALUE - m Man
2
3 Freq Offset
4
5 0 Hz
6
7
8
9
10
11
<
MSG [y status
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Duty Cycle_11N20SISO_5180_Ant1

Agilent Spectrum Analyzer - Swept SA

il RL RF S0 AC SEMSE:PLULEE ALIGN ALTD 07:09:18 PM Jan 03, 2018 Frequenc
ICenter Freq 5.180000000 GHz , Avg Type: RMS TACE[123456 guency
PNO: Fast —»— Ttig:Free Run TYPE it
IFGain:Low #atten: 30 dB DET]A A AAA A
Auto Tune
10 dBidiv Ref 20.00 dBm
Log
108 CenterFreq
0.00 5180000000 GHz
-100 : , L Ak A Ml L “’mmw"'i
200
StartFreq
A0 5180000000 GHz
-400
00
00 Stop Freq
5180000000 GHz
700
Center 5.180000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL X b FUNCTION FUMCTIOM WIDTH FUMCTIOM VALUE m Man
2
3 Freq Offset
4
5 0Hz
6
7
8
9
MSG [@ STATUS
Duty Cycle_11N20SISO_5200_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF S0Q  AC SEMSE:PLULSE ALIGN ALTO 07:12:45 PM Jan 03, 2018 F
|Center Freq 5.200000000 GHz | Avg Type: RMS TRACE[1 2345 6 requency
PNO: Fast —»— Trig:Free Run THPE okt
IFGainiLow  WAtten:30 dB DET|A AAAA A
Auto Tune
10 dBidiv_ Ref 20.00 dBm
Log
o4 CenterFreq
0.00 65.200000000 GHz
-100
200
StartFreq
00 5.200000000 GHz
-400
00
00 Stop Freq
65.200000000 GHz
700
Center 5.200000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL ® hd FUMCTION FUMCTIOM WIDTH FUMCTION WALUE - m Man
2
3 Freq Offset
4
5 0 Hz
6
7
8
9
10
11
<
MSG [y status
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Duty Cycle_11N20SISO_5240_Ant1

Agilent Spectrum Analyzer - Swept SA

il RL RF S0 AC SEMSE:PLULEE ALIGN ALTD 07:14:58 PM Jan 03, 2018 Frequenc
ICenter Freq 5.240000000 GHz , Avg Type: RMS TACE[123456 guency
PNO: Fast —»— Ttig:Free Run TYPE it
IFGain:Low #atten: 30 dB DET]A A AAA A
Auto Tune
10 dBidiv Ref 20.00 dBm
Log
108 CenterFreq
0.00 5.240000000 GHz
-100 —
200
StartFreq
A0 5240000000 GHz
-400
00
00 Stop Freq
5.240000000 GHz
700
Center 5.240000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL X b FUNCTION FUMCTIOM WIDTH FUMCTIOM VALUE m Man
2
3 Freq Offset
4
5 0Hz
6
7
8
9
MSG [@ STATUS
Duty Cycle _11N20SISO_5745 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF S0Q  AC SEMSE:PLULSE ALIGN ALTO 07:18:34 PM Jan 03, 2018 F
ICenter Freq 5.745000000 GHz | Avg Type: RMS TRACE[1 2345 6 requency
PNO: Fast —»— Trig:Free Run THPE okt
IFGainiLow  WAtten:30 dB DET|A AAAA A
Auto Tune
10 dBidiv_ Ref 20.00 dBm
Log
o4 CenterFreq
0.00 5.745000000 GHz
.mu"“" " " i i i I i it i i
200
StartFreq
00 5.745000000 GHz
-400
00
00 Stop Freq
5.745000000 GHz
700
Center 5.745000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL ® hd FUMCTION FUMCTIOM WIDTH FUMCTION WALUE - m Man
2
3 Freq Offset
4
5 0 Hz
6
7
8
9
10
11
<
MSG [y status
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Duty Cycle_11N20SISO_5785_Ant1

Agilent Spectrum Analyzer - Swept SA

il RL RF S0@  AC SEMSEPULZE ALIGN AUTO 07:24:57 PM Jan 03, 2018

ICenter Freq 5.785000000 GHz Avg Type: RMS mAE[l23e55| | reduency
PNO: Fast —»— Ttig:Free Run TYPE it
IFGain:Low #atten: 30 dB DET]A A AAA A
Auto Tune
10 dBidiv Ref 20.00 dBm
Log
108 CenterFreq
000 5.785000000 GHz
100 ™ o o ok WM 5 e o |
0 StartFreq
A0 5785000000 GHz
400
A0
00 Stop Freq
5.785000000 GHz
700
Center 5.785000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL X b FUNCTION FUMCTIOM WIDTH FUMCTIOM VALUE m Man
2
3 Freq Offset
4
5 0 Hz
6
T
8
9
MSG [% STATUS
Duty Cycle 11N20SISO_5825 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF S0Q  AC SEMSE:PLULSE ALIGN ALTO 07:26:21 PM Jan 03, 2018 F
|Center Freq 5.825000000 GHz | Avg Type: RMS TRACE[1 2345 6 requency
PNO: Fast —»— Trig:Free Run THPE okt
IFGainiLow  WAtten:30 dB DET|A AAAA A
Auto Tune
10 dBidiv. Ref 20.00 dBm
Log
o4 CenterFreq
0.00 5.825000000 GHz
R ““W'HWFWHWWWWMWNMWMW
0 StartFreq
00 5.825000000 GHz
400
£00
00 Stop Freq
5.825000000 GHz
700
Center 5.825000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL ® hd FUMCTION FUMCTIOM WIDTH FUMCTION WALUE - m Man
2
3 Freq Offset
4
5 0 Hz
6
T
8
9
10
1
£
MSG [y status
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8.Restrict-band band-edge measurements

vode | chamel | Ant | Frea. |[DoloE\sNrﬁ]r e ?:Locligg [dBuEV/m] DB [dE%LT/i/tm] pele
11A 5180 | Antl |4500.0| -42.31 | 2 0 | 5492 | PEAK | 74 |PAss
11A 5180 | Antl |5150.0| -39.42 | 2 0 | 5780 | PEAK | 74 |PAss
11A 5180 | Antl |45000| 51.72 | 2 0 | 4551 | Av 54 | PASS
11A 5180 | Antl |5150.0| -49.19 | 2 0 | 4804 | AV 54 | PASS
11A 5240 | Antl |5350.0| -42.09 | 2 0 | 5514 | PEAK | 74 |PAsS
11A 5240 | Antl |5460.0| -41.88 | 2 0 | 5534 | PEAK | 74 |PAsS
11A 5240 | Antl |5350.0| 5157 | 2 0 | 4566 | AV 54 | PASS
11A 5240 | Antl |5460.0| 51.97 | 2 0 | 4526 | Av 54 | PASS
11N20SISO | 5180 | Antl |4500.0| -41.72 | 2 0 | 5551 | PEAK | 74 |PAsS
1IN20SISO | 5180 | Antl |5150.0| -40.05 | 2 0 | 5718 | PEAK | 74 |PAss
1IN20SISO | 5180 | Antl |4500.0| -51.68 | 2 0 | 4554 | Av 54 | PASS
1IN20SISO | 5180 | Antl |5150.0| -4955 | 2 0 | 4768 | AV 54 | PASS
1IN20SISO | 5240 | Antl |5350.0| -4157 | 2 0 | 5566 | PEAK | 74 |PASS
11N20SISO | 5240 | Antl |5460.0| -40.69 | 2 0 | 5654 | PEAK | 74 |PAsS
1IN20SISO | 5240 | Antl |5350.0| -51.55 | 2 0 | 4568 | AV 54 | PASS
11N20SISO 5240 Antl | 5460.0 | -51.96 2 0 45.27 AV 54 PASS




FCC Part 15.407 Test Report

FCCID: 2AORN-S5

vode | Chamel | ATt | Frea. Ifdogvn?]r Celn [dBrilllil\F;le] DEE [dBnL1i/Tli\5IHz] Vel
11A 5825 | Antl |5850.0| -39.95 | 2 37.95 | PEAK 27 PASS
11A 5825 | Antl |5855.0| -40.79 | 2 3879 | PEAK 10 PASS
11A 5825 | Antl |5875.0| -4064 | 2 3879 | PEAK 156 | PASS
11A 5825 | Antl |5925.0| -41.69 | 2 3879 | PEAK 27 PASS
11A 5825 | Antl |5850.0| -52.42 | 2 50.42 AV 27 PASS
11A 5825 | Antl |5855.0| -52.89 | 2 150.89 AV 10 PASS
11A 5825 | Antl |5875.0| -53.10 | 2 150.89 AV 156 | PASS
11A 5825 | Antl |5925.0| -53.17 | 2 150.89 AV 27 PASS
11A 5745 | Antl |5725.0| -32.00 | 2 3000 | PEAK 27 PASS
11A 5745 | Antl |5720.0| -35.62 | 2 3362 | PEAK 10 PASS
11A 5745 | Antl |5700.0| -4056 | 2 3362 | PEAK 156 | PASS
11A 5745 | Antl |5650.0| -4150 | 2 3362 | PEAK 27 PASS
11A 5745 | Antl |5725.0| -47.10 | 2 -45.10 AV 27 PASS
11A 5745 | Antl |5720.0| -49.42 | 2 47.42 AV 10 PASS
11A 5745 | Antl |5700.0| -52.80 | 2 47.42 AV 156 | PASS
11A 5745 | Antl |5650.0| -53.39 | 2 47.42 AV 27 PASS
11N20SISO | 5745 | Antl |5725.0| -30.16 | 2 2816 | PEAK 27 PASS
1IN20SISO | 5745 | Antl |5720.0| -38.73 | 2 3673 | PEAK 10 PASS
11IN20SISO | 5745 | Antl |5700.0| -4158 | 2 3673 | PEAK 156 | PASS
11IN20SISO | 5745 | Antl |5650.0| -40.34 | 2 3673 | PEAK 27 PASS
1IN20SISO | 5745 | Antl |5725.0| -47.71 | 2 45.71 AV 27 PASS
11IN20SISO | 5745 | Antl |57200| 5228 | 2 50.28 AV 10 PASS
11IN20SISO | 5745 | Antl |57000| 5312 | 2 50.28 AV 156 | PASS
1IN20SISO | 5745 | Antl |5650.0| -53.43 | 2 50.28 AV 27 PASS
11IN20SISO | 5825 | Antl |5850.0| -32.32 | 2 3032 | PEAK 27 PASS
1IN20SISO | 5825 | Antl |5855.0| -37.54 | 2 3554 | PEAK 10 PASS
11IN20SISO | 5825 | Antl |5875.0| -4061 | 2 3554 | PEAK 156 | PASS
11IN20SISO | 5825 | Antl |5925.0| -41.76 | 2 3554 | PEAK 27 PASS
11IN20SISO | 5825 | Antl |5850.0| -47.49 | 2 -45.49 AV 27 PASS
11N20SISO | 5825 | Antl |5855.0| -49.91 | 2 47.91 AV 10 PASS
1IN20SISO | 5825 | Antl |5875.0| -52.66 | 2 47.91 AV 156 | PASS
11IN20SISO | 5825 | Antl |5925.0| -53.11 | 2 47.91 AV 27 PASS




FCC Part 15.407 Test Report

FCCID: 2AORN-S5

Restrict-band band-edge measurements 11A 5180 Antl PEAK

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge measurements_11A_5180_Antl_AV

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge measurements_11A 5240 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SENSEPULSE ALIGN AUTO 06:54:14 PM Jan 03, 2018 F
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Restrict-band band-edge measurements_11A_5240_Antl_AV

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge measurements_11A 5825 Antl PEAK

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge measurements_11A_5825_Antl_AV

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge measurements_11A 5745 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

] RL RF S0 AC SEMSEPULSE ALIGN AUTO 072127 PM Jan03, 2018

|[Center Freq 5.705000000 GHz | Avg Type: Log-Pwr attlooqes|  Frequency
PNO: Fast —»— 11ig:Free Run Avg|Hold: 2110 TYPE| ] et
IFGain:Low #Atten: 30 dB beTfPPFPFFP
Ref Offset 973 dB Mkr5 5.650 000 GHzZ Auto Tune
10 dBidiv Ref 20.00 dBm 41.495 dBm
og
- jf' Center Freq
0.00 5.705000000 GHz

-10.0 [ |
=200

StartF
300 4 3 ] ”,J k\nﬂ artrreq

5 % 5.650000000 GHz
-40.0 Lﬂmm s ihop’
-50.0
00 Stop Freq
5.760000000 GHz
-70.0
Start 5.65000 GHz Stop 5.76000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 10.10 s (8001 pts) 11.000000 MHz
MER MODE| TRC| SCL! n Y FUMNCTION FUNCTION WIDTH FUNCTION VALUE A M Man
5.743 803 GHz 1136 dBm[ | ]
5.725 000 GHz 32003dBm| | I
5.720 000 GHz 35617dBm| | ] Freq Offset
5700000GHz|  40560dBm[ | I 0Hz
5,660 000 GHz 41495dBm| | ]
I R I
I R I
I R I
] I
1 ] I
@ 1 [ [ B
4 b
MEG [y status

Restrict-band band-edge measurements_11A 5745 _Antl_AV

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge measurements 11N20SISO_5180_ Antl PEAK

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge measurements_11N20SISO_5180_Antl_AV

Agilent Spectrum Analyzer - Swept SA
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FCC Part 15.407 Test Report FCCID: 2AORN-S5

Restrict-band band-edge measurements_11N20SISO_5240 Antl PEAK

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge measurements_11N20SISO_5240_Antl_AV

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge measurements_11N20SISO_5745 Antl PEAK

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge measurements_11N20SISO_5745_Antl_AV

Agilent Spectrum Analyzer - Swept SA
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FCC Part 15.407 Test Report

FCCID: 2AORN-S5

Restrict-band band-edge measurements 11N20SISO_5825 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

RF So0& Al SEMSE:PULSE ALIGN AUTO 07:27:48 PM Jan03, 2018
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